United Ststes Robert S. Kerr Environmental Research EPA-600/2-79-184
Environmental Protection Laboratory August 1979

Agency Ada OK 74820

Research and Development

oEPA Treatment of

Organic Chemical
Manufacturing
Wastewater for
Reuse

TMTD DI




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development. U .S, Environmental
Profe:t'cf‘ Agency. have been grouped into nine series. These nine broad cate-

ores were established to facihtate further development and application of en-
virormental technology. Eirmination of fraditional grouping was consciously
plarned to foster tecnnoiogy transfer and a maximum interface in related fields.
The nire series are:

1 Environmental Healtn Effects Research

2. environmenfal Protection Technology

3 ¢oicgicai Research

4. Environmental Monitoring

S, Socicecaonomic Environmental Studies

& Scientitic and Technical Assessment Reports (STAR)

7 interagency Energy-Ervironment Researcn and Development
3 Special Reports

9 Mhscellanecus Reports

Trits report has been assigred to the ENVIRONMENTAL PROTECTION TECH-
NOLOGY series This series describes research performed to develop and dem-
onstrate instrumentation equipment. and methodology to repair or prevent en-
vironmental degradation from point and non-point sources of poilution. This work
provides the new or improved technoiogy required for the control and treatment
of pollution sources to meet environmental quality standards.

This document is available to the public through the Naticral Techrical informa-

tion Service. Springfield Virginia 22761



EPA-600/2-79-184
August 1979

TREATMENT OF ORGANIC CHEMICAL MANUFACTURING WASTEWATER FOR REUSE
by

M. Scherm

P. M. Thomasson
L. C. Boone

L. S. Magelssen

Union Carbide Corporation
Chemicals and Plastics Division
Research and Development Department
South Charleston, West Virginia 25303

Grant No. S-801398

Project Officer

T. E. Short, Jr.
Source Management Branch
Robert S. Kerr Environmental Research Laboratory
Ada, Oklahoma 74820

ROBERT S. KERR ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
ADA, OKLAHOMA 74820



DISCLAIMER

This report has been reviewed by the Robert S. Kerr Environ-
mental Research Laboratory, U.S. Environmental Protection Agency,
and approved for publication. Approval does not signify that the
contents necessarily reflect the views and policies of the U.S.
Environmental Protection Agency, nor does mention of trade names

or commercial products constitute endorsement or recommendation
for use.

ii



FOREWORD

The Environmental Protection Agency was established to
coordinate administration of the major Federal programs designed
to protect the quality of our environment.

An important part of the Agency's effort involves the search
for information about environmental problems, management tech-
niques and new technologies through which optimum use of the
nation's land and water resources can be assured and the threat
pollution poses to the welfare of the American people can be
minimized.

EPA's Office of Research and Development -conducts this
search through a nationwide network of research facilities.

As one of these facilities, the Robert S. Kerr Environmental
Research Laboratory is responsible for the management of programs
to: (a) investigate the nature, transport, fate and management of
pollutants in ground water; (b) develop and demonstrate methods
for treating wastewaters with soil and other natural systems;

(c) develop and demonstrate pollution control technologies for
irrigation return flows; (d) develop and demonstrate pollution
control technologies for animal production wastes; (e) develop
and demonstrate technologies to prevent, control, or abate pollu-
tion from the petroleum refining and petrochemical industries;
and (f) develop and demonstrate technologies to manage pollution
resulting from combinations of industrial wastewaters or indus-
trial/municipal wastewaters.

This report contributes to the knowledge essential if the
EPA is to meet the requirements of environmental laws that it
establish and enforce pollution control standards which are
reasonable, cost effective and provide adequate protection for

the American public.
Clitbiom . 4

W. C. Galegar
Director
Robert S. Kerr Environmental Research Laboratory

iii



ABSTRACT

This research program was initiated with the overall objec-
tives of demonstrating the quality of water produced after each
step in the treatment of the raw wastewater of an organic chemical
plant from a best state-of-the-art commercially available process
sequence, and determining the feasibility and economics of renova-
ting this organic chemical wastewater for reuse as boiler feed-
water or cycle cooling water.

A pilot facility was designed and constructed to renovate
5 gallons per minute (gpm) of biological effluent from the Union
Carbide Caribe Incorporated (UCCI) organic chemical manufacturing
plant in Puerto Rico, through best state-of-the-art, commercially
available processes for the removal of suspended solids, residual
organics and dissolved salts. The process sequence consisted of
sedimentation/mixed-media filtration, carbon adsorption, pressure
filtration, reverse osmosis, and ion-exchange and was followed by
a pilot-scale boiler designed to test the reusability of the
renovated wastewater as boiler feedwater at pressures, temperatures
and heat fluxes typical of full-scale manufacturing facilities.
A pilot-scale cooling tower and heat exchangers were designed and
operated to determine chemical treatment requirements for makeup
waters of varying quality taken from different points in the

treatment sequence.

After eight months of continuous operation, the renovation
sequence was evaluated in terms of reduction efficiency across
each process step. A maximum 67 percent water recovery was
achieved. From these pilot data, full-scale renovation facilities
were designed and costs were estimated for a similar sequence
treating 1500 gpm and 3000 gpm. Based upon a +25 percent esti-
mate, not including the cost of sludge or brine disposal, the
total annualized cost of wastewater renovation to boiler feedwater
quality at 67 gercent water recovery was estimated to be $2.00/
cubic meter (m2) ($7.50/1000 gallons (gal)) product water in 1978.

The pilot boiler operated successfully at 180,000 BTU/square
foot-hour (ftz—hr), 1500 psig, and 750°F superheat temperature
with renovated wastewater when compared to operation with the
demineralized well-water presently used for feed to the full-scale
plant boilers. The steam condensate derived from renovated waste-
water was alightly more corrosive than that derived from the use
of demineralized well-water as boiler feedwater.

iv



The cooling water test loop, during 30-day test runs,
utilized reverse osmosis permeate, activated carbon effluent,
sedimentation/filtration effluent, and clarified biological efflu-
ent as makeup. Corrosion and heat transfer characteristics with
these makeup waters were found satisfactory only with A-249 stain-
less steel, indicating that special metallurgy would be required
for the use of this renovated wastewater for cooling water.

This report was submitted in fulfillment of Grant No. S-801398
by Union Carbide Corporation under the partial sponsorship of the
U.S. Environmental Protection Agency. This report covers a period

from April 1, 1976, to December 1, 1976; work was completed on
December 1, 1976.



Foreword .
Abstract .
Figures . .
Tables . . .
Abbreviations

Acknowledgments

1. Introduction . . . . . . . . . .

2 Conclusions . . . . . ¢« ¢« & o « o & &
3. Recommendations . . e o & o o o o
4 Wastewater Renovatlon Facilities . .

Facilities Description .

CONTENTS

« e o . . .
. .
. . L3 s e
. . e . . .
. . . .
L]
. . . (3 . .
. o ® e @ .
L)
. . . 3 .
LI o ® . []
. . . * ® .
. . . . . .

Biological treatment system .

Physical-chemical treatment system

Demineralization treatment system .

Waste sludge and backwash handling

Operation of Experimental Facilities

Sampling and Analysis

Results and Discussion . .

Investment Cost and Operating Expense for

Activated sludge . . . .
Sedimentation/filtration un1t
Activated carbon adsorbers
Multi-media filter .
Reverse osmosis unit
Primary deionizer .
Secondary deionizer

Routine samples .
Special samples . .

Treatment performance . .
Sedlmentatlon/flltratlon unit
Activated carbon adsorption .
Activated carbon regeneration
Multi-media filtration . . .
Waste sludge and backwashes .
Reverse osmosis . . . . . . .
Ion~exchange . . . . .

Demineralization waste brlnes
Specific organic analysis . .

Full-scale Facilities . . . .
Process description . . . . .
Summary of economics . . . .

vii

* o [} . 3

o.oOnuon.ooooco-

*« o o s @ . * e o . . & . . .

. LI ] * o 3 ] * e . ) . 3 . . . ¢ e . .

iii
iv
ix

xiii
XV
xXvi

60
62
64



5.

6.

CONTENTS (continued)

Boiler Test loop . . . e s s 4 e o e o
General Facility Descr1pt10n e e o s e
Individual Equipment Description . . .
Test Boiler Experimental Approach . .

Sampling and Analysis . . . . . . . .
Results and Discussion . . . . . . . .
Cycle Cooling Water Test Ioop . . . . . . .

General Facility Description . . .
Cooling Water Test Experimental Approa
Sampling and Analysis . . . . . . .
Results and Discussion . . . . . . .
Corrosion data . . . . . . . . .
Average chemical analyses and mass

otbb‘.oo.oooo

balance . . . . . . . ¢ . o .
Heat transfer coefficients . .

Biological fouling . . . . e s e e
Summary of cooling water test
conclusions . . . . e o o o o o o s
Bibliography . . . . . ¢ ¢ ¢ ¢ 4 ¢« o o o o o o o o o o o
Appendices
A. Specific organic analyses - sample concentration
and identification procedures . . . . . . . . .
B. Weekly averaged data summaries . . . . . . . . .
C. 8Sizing of full-scale facilities for investment
cost and operating expense estimates . . . . .
D. Analytical methods--deposit analysis . . . . . .
E. Calculation of corrosion test coupon

penetration rate . . . . . . . . . . . . . ..

viii

67
67

7
78

- 88

88
94
94
98
98

113
116
124

124
126

128
132

136
141

154



Number

N O o W

10

11

12

13

14

15

FIGURES

Block flow diagram for wastewater reuse
pilot plant . . . . . . . . . . . ¢ . 4 4 . .

Pilot-plant wastewater renovation facilities
showing activated sludge in foreground and
tertiary facilities in background . . . . . .

Sedimentation/filtration unit . . . . . . . . .

Activated carbon columns . . . . . . . . . . .

Multi-media filter . L] . . . L] L) . L 2 - L) * . *

Reverse osmosis unit . . . . . .« ¢« ¢ ¢ ¢« & + .

Ion-exchange columns showing weak-base anion
column and mixed bed column . . . . . . . . .

Waste sludge and backwash handling system
showing waste collection tank with mixer’
and 12-ft. diameter clarifier . . . . . . . .
Sedimentation/filtration unit performance data
Activated carbon column COD data . . . . . . .
Activated carbon columns percent COD removal
based upon feed to and effluent from each
column . . . L4 . L] o . * . - ® * * * . L] L] L]

COD breakthrough curves - fraction of feed COD
remaining (C/Co) - . . * L . [ L Ll L * L) L] »

Activated carbon column cumulative carbon
loadings based upon COD . . . . . . . . .« «

Percent organic removal vs. dosage, reactivated
and Virg in carbon L L4 . * . L L d L4 L4 L4 L4 L4 . .

Freundlich isotherm - evaluation of reactivated
carbon from pilot col. #304 treating sedi-
mentation/filtration unit effluent (TOC) . .

ix

10
12
13
15

17

19

29

30

31

33

34

38

39



Number

16

17

18

19
20

21
22
23
24
25
26

27

28
29
30

31
32

FIGURES (continued)

Freundlich isotherm - evaluation of reactivated
carbon from pilot col. #304 treating sedi-
mentation/filtration unit effluent (COD) . .

Mixed-media pressure filter suspended solids
removal data - L] L] L L] . L] . , L] L] L] L] * . ]

Consecutive RO batch runs with spiral-wound
PA membranes L) [ * * L4 L . [ . » L] L] * . ] L)

Effect of pH on conductivity rejection . . . .

Conceptual layout, 5.7 m3/min. (1500 gpm)
nominal flow case . . . . . . . 4 ¢ 4 ¢ o o o

Wastewater renovation plant schematic diagram .
Boiler test-loop boiler section . . . . . . . .
Boiler test-loop condenser section . . . . . .
Boiler test-loop boiler feedwater section . . .
Pilot boiler pontrol panel . . . . . .+ ¢ 4 . .

Backside of pilot boiler showing configuration:
steam drum, boiler drum and mud drum . , ., .

Boiler steam condensate corrosion coupon test
1 oop L] * . . - . * * . L] L L * . - o * L [ ] L]

Test~boiler heater probe deposition . . . . . .
Cycle cooling-water test loop facilities . . .

Forced-draft cooling tower and acid/caustic
addition facilities . . . . . . . . . . « . .

Test heat exchanger . . . . . . . . « « + « « &

Cooling-water test loop heat exchangers and
condensate collection tanks . . . . . . . .

40

41

47
48

61
63
68
69
70
71

72

76

82
20

91
92

93



Number

33

34

35

36

37

38

39

40

41

42

FIGURES (continued)

Corrosion rates for
coupons . . . . .

Run 1 cooling-water
zn/Po4 inhibitor.
before cleaning .

Run 1 cooling-water test,
Heat

Zn/POy4 inhibitor.

A-214

Ld

test,
Heat

.

after scale removed .

carbon-steel test

. * * . . g . » » .

R.O. permeate with
exchanger tubes

. . . . . . . L} . L]

R.0. permeate with
exchanger tubes

Run 2 cooling-water test, activated carbon

effluent with Cr/Zn inhibitor.

Heat

exchanger tubes before cleaning . . . . .

Run 2 cooling-water test, activated carbon

effluent with Cr/Zn inhibitor.

Heat

exchanger tubes after scale removed . . .

Run 3 cooling-water test, activated carbon

effluent with Zn/PO4 inhibitor.

Heat

exchanger tubes before cleaning . . . . .

Run 3 cooling-water test, activated carbon
effluent with Zn/POy4
exchanger tubes after scale removed . . .

inhibitor.

Heat

Run 4 cooling-water test, sedimentation/
filtration unit effluent with Zn/PO4q

inhibitor.
cleaning . . . .

Heat exchanger tubes before

. - . * . ° [} . [ .

Run 4 cooling-water test, sedimentation/
filtration unit effluent with Zn/PO4

inhibitor.
scale removed . .

Heat exchanger tubes after

. . . [ . . . L] . .

Run 5 cooling-water test, sedimentation/
filtration unit effluent with Cr/Zn

inhibitor.
cleaning . . . .

Heat exchanger tubes before

. . . . [ . . . L .

Xi

929

101

102

103

104

105

106

107

108

109



Number

43

44

45

46

47

48

49

50

51

FIGURES (continued)

Run 5 cooling-water test, sedimentation/
filtration unit effluent with Cr/Zn
inhibitor. Heat exchanger tubes after
scaleremoved . . . . . ¢ . ¢ 4+ 4 e o o

Run 6 cooling-water test, biological effluent
no inhibitors. Heat exchanger tubes before

C leaning . . . . . ] L] . . . . . . . . . .

Run 6 cooling-water test, biological effluent
no inhibitors. Heat exchanger tubes after
scaleremoved . . . . . . . 4 4 s s 4 s e W

Water side heat transfer coefficients, run 1,
ZD/P04 inhibitor . . L) . . . . . . . . . .

Water side heat transfer coefficients, run 2,
Cr/zn inhibitor . . * . e L] L] L] . L) . L] * *

Water side heat transfer coefficients, run 3,
Zn/m4 inhibi tor * . L] L] L] L] * * L] L] L3 L L]

Water side heat transfer coefficients, run 4,
Zn/m4 inhibi tor L] L] L4 L] L4 L] L ] L] L] L] . L] L

Water side heat transfer coefficients, run 5,
Cr/zn inhibitor . L[] . . e . e . . . L4 L] L . L4

Water side heat transfer coefficients, run 6,
Zn/m4 inhibitor . . s o e o . e o e o ¢ o

xii

d

110

111

112

118

119

120

121

122

123



TABLES

Number
1 Average Operating Conditions for Activated
Sludge Pilot Facility . . . . . . .
2 Cleaning Solutions for RO Membranes . .
3 Routine Wastewater Analysis Conducted on
24-Hour Composite Samples
4 Activated Sludge Effluent Summary, Weekly
Averages . . . . . . . .+ < .« . . .
) Spent Carbon Reactivation Tests . . . .
6 Pore Size Distribution for Reactivated and
Virgin Carbon . . . . . . . . . . . .
7 Waste Sludge Characterization Summary,
Overall Averages. . . . . . . « « . .- -
8 Reverse Osmosis Data Summary, Overall Averages.
[...]
recently been imposed. Indeed, the Federal Water Pollution Con-
trol Act Amendments of 1972 (PL 92-500) have set a goal of zero
discharge of pollutants into any navigable water by 1985. The
implementation of a zero discharge goal would make wastewater
reuse mandatory in the very near future. Unfortunately, existing
secondary wastewater treatment facilities in the organic chemi-
cals manufacturing industry are, in general, of the biological
type which produce effluents not meeting the water quality
criteria required of makeup water for most heat exchange systems;
nor is the product suitable feed for typical water treatment
facilities. This project was directed at investigating the
current technology existing in the best state-of-the-art commer-
cially available processes when applied toward the practical
achievement of zero discharge through recycle of product for
boiler feed or recycle cooling water makeup. The concept of
zero discharge of treatment residues was not within the project
scope.

Little information is available in industrial wastewater
treatment literature pertaining to the reuse of renovated waste-
water from large, multi-product organic chemical plants.
Specifically, there are no references to a process sequence of
commercially available technology to produce makeup for high
temperature heat transfer systems or similar high-quality water.
The Environmental Protection Agency's interest in developing
general information which defines the acceptable limits for
pollutants in reclaimed petrochemical wastewater when used as
cooling tower or boiler makeup, coupled with Union Carbide's
additional interest in wastewater recovery as a supplemental
source of raw water led to this jointly funded large-scale pilot
plant.

The pilot plant was designed and constructed to attain a
high rate of water recovery while continuously processing the
secondary effluent from a large organic chemical manufacturing
complex. The sequence of processing steps which had the highest
potential of producing high-quality boiler feedwater was
selected from commercially available technology. Reuse feasi-
bility was demonstrated in two carefully modeled heat transfer

1



test loops. The cycle cooling water test loop was designed to
provide heat transfer fouling rates, to define effective chemical
treatment programs, and to evaluate the corrosion resistance of
the three most common metals of construction for heat exchangers.
Makeup water for the cooling tower from several sources within
the treatment process was evaluated. The boiler test loop, which
includes all of the appurtenances common to large, fairly
sophisticated boilers, was capable of providing all of the per-
formance data for steam generation over a wide range of pressure,

temperature, and heat flux.

The pilot program's primary objective was to demonstrate the
quality of water each step of the treatment can be expected to
produce from an organic chemical plant's secondary wastewater
treatment system and to determine the operating cost when this
water is renovated for reuse as boiler feedwater or cycle cooling

water makeup.

The wastewater reuse pilot plant was installed in Union
Carbide Caribe, Inc¢.'s organic chemical manufacturing plant near
Ponce, Puerto Ricc, at a cost of $925,000. The experimental
program extended over an eight-month period (April 1976 through
November 1976) and incurred an operating cost of $800,000.



SECTION 2

CONCLUSIONS

The total annualized cost of producing water of boiler
feedwater quality through a renovation sequence consisting of
reactor clarifiers, carbon adsorption, pressure filtration,
reverse osmosis and ion-exchange would be approximately $2.00/
m3 ($7.50/1,000 gal) in 1978, not including primary or secondary
treatment costs or facilities for the handling and disposal of
waste brines and sludges.

Carbon adsorption, including regeneration facilities, make
up approximately 35 percent of the total fixed investment and

greater than 30 percent of the total annual operating expenses.

Reverse osmosis facilities account for approximately 25 per-
cent of the total fixed investment and 30 percent of the annual
operating expense.

Waters of lesser quality than boiler feedwater could be
obtained at significantly reduced costs for use in low
pressure steam systems or as cooling water.

Any impurities that passed through the wastewater renovation
sequence did not noticeably affect boiler deposition.

The amount of waterside deposit within the boiler when
using renovated wastewater was less than that produced using
plant boiler feedwater (demineralized well-water).

The quality of steam produced from the renovated wastewater
was equivalent to that generated from demineralized well-water.

Superheater deposition using renovated wastewater was
equivalent to that produced using demineralized well-water.

Condensate derived from using renovated wastewater as
boiler feedwater appeared slightly more corrosive than condensate
derived from demineralized well-water.

When renovated wastewater was used as cycle cooling water
makeup, chromate treatment was effective in controlling the
corrosion of A-214 carbon steel; however, unacceptable heat
transfer characteristics resulted from the formation of scale.

3



The use of Zn/PO, corrosion inhibitor resulted in satis-
factory heat transfer on carbon steel, but excessive corrosion

was observed.

Only A-249 stainless steel was effective in maintaining
satisfactory corrosion and heat transfer characteristics with
the makeup waters and treatments tested. Special metallurgy
would be required for the use of this renovated wastewater as

cooling water.



SECTION 3

RECOMMENDATIONS

A high quality secondary effluent is necessary for effective
operation of the tertiary wastewater renovation facilities,
Since most secondary effluents in the organic chemicals industry
are of the biological type with residual organics and solids, it
is strongly recommended that every attempt be made to optimize
the biological system prior to attempting wastewater renovation
for reuse.

Only virgin activated carbon was used in the residual-organic
adsorption step of these wastewater renovation process studies.
Further adsorption tests with regenerated carbon are recommended
before a final judgment is made on the efficacy and economics of
this step of the renovation sequence.

The use of renovated wastewater as cycle cooling water
should be considered in water-short areas, provided existing
materials of construction in the heat exchange system are com-
patible or can be made compatible with the water. Stainless
steel, or similar alloys, were recommended in the present case
when the degree of renovation, beyond conventional biological
treatment, involved only the removal of suspended solids and the
addition of appropriate inhibitors and dispersants to the cycle
water. More extensive renovation may make admiralty brass an
acceptable construction material in some cases.

Because of the cost of renovation, the reuse of wastewater
for high pressure boiler feedwater, while technically feasible,
is not generally recommended. 1In cases where lesser qualities
of water are acceptable for the production of low pressure steam,
and the cost of the renovation sequence can be reduced, the re-
use of wastewater for boiler feedwater is a viable alternative
and is worthy of consideration.



SECTION 4

WASTEWATER RENOVATION FACILITIES

FACILITIES DESCRIPTION

The pilot treatment facilities, designed to operate con-
tinuously, included an activated sludge unit; a physical-chemical
treatment system consisting of a suspended solids removal unit,
an activated carbon unit, and a multi-media filtration unit; a
demineralization system consisting of a reverse osmosis unit and
primary and secondary deionization units; and a system for the
collection and handling of waste sludge and backwash water for
maximum water recovery. The process sequences selected were
determined by bench-scale studies and literature survey as having
the highest potential for producing boiler feedwater quality
water from an organic chemical plant's process wastewater. The-
processes tested were considered the best state-of-the-art
commercially available. Process design was done by Union Carbide
Corporation's Environmental Engineering Group, with detailed
design assistance from The Austin Company.

Many of the treatment steps incorporated into the pilot
plant renovation processes were accomplished in commercially-
available package units. The package units set the design flow
rates throughout the treatment steps which were, consequently,
greater than the test loop requirements. Cooling water test
loop and boiler test loop makeup-water requirements were
approximately 4.78 liters/minute (lpm) (1 gpm) and 1.89 1lpm (0.5 gpm)
respectively. The package units utilized were preassembled and
included the sedimentation/filtration unit; the multi-media
filter unit; the reverse osmosis unit; and the jion-exchange unit.

The pilot facilities were designed to operate continuously
on the raw wastewater from Union Carbide Caribe's manufacturing
units after primary clarification, pH adjustment, nutrient
addition and equalization. For those units requiring backwashing
or regeneration, intermediate storage capacity was provided to
accumulate effluents from these units. These water inventories
were arranged to provide backwashing, rinsing, and regenerant
dilution water for each respective unit, as well as to provide an
uninterrupted feed supply to the subsequent units and test loops.

The pilot plant process sequence is illustrated in the
attached block flow diagram (Figure 1) and a photograph of a
portion of the pilot facilities shown in Figure 2.

6



:._E:.;R}AEQZED SN eTo'§Y'§T'EMj PHYSICAL /CHEMICAL TREATMENT SYSTEM
| Filtra-
EQUILIZED | pio. jcLaRr- | oy saaios n| tion
WASTEWATER ' FIER v v Pctnd Mived
—— e — l imory i
FROM EXISTING| _ __ _J ; ulart|Flocu= | And * | Fijper [Carbon | Media
PRIMARY SYSTEM ition .'0'0' %m‘du lﬁltﬂ

EMINERALIZATION SYSTE
| Primary
nosi Dul'l:r_\:ur ionizer
i Um.t..1
Mixed

ulose | Weak |

Bed
lon

A%'MQ |

Brine And Spent Reagent
Streams 10 Sewer

L_..___.___*_E__Li_i__i
; [

BOILER TEST LOOP

l)u:nm'mi

L]
Boller | Supar- IConden~
| heater ' ser

T O

1o

>e—

el
To Sewer
Water Recycle f"L!
Sludge, Rinse CYCLE WATER
TEST LOOP
Water, And
Bockwash Collec- [cooting | Heat
tion And Hondling "= Yowsr | Brchanger
System l
Sludge to
Londfill
Block flow diagram for wastewater reuse pilot plant.

Figure 1.

'

Blowdown
o Sewer




i ot aned

LR SRR AT S

Figure 2. Pilot-plant wastewater renovation facilities showing
activated sludge in foreground and tertiary facilities in background



Biological Treatment System

Biological treatment consisted of a very conservatively
designed activated-sludge process comprised of a bioreactor,
aeration ,equipment, and a clarifier (Figure 2). The equipment
was sized for 7.5-day detention time, an influent of 28.4 Ipm
(7.5 gpm) (11,000 gpd (gallons per day)) of process wastewater,
and a mixed liquor volatile suspended solids (MLVSS) concentra-
tion of 2,500 milligrams per liter (mg/l).

The bio-treatment system consists of a plastic lined earthen
bioreactor and a 3.66-meter (m) (12-ft) diameter clarifier. Air
was diffused into the bottom of the bioreactor through headers
located under static mixers (POLCON) which provided mixing and
distributed oxygen for support of the biological activity. Be-
tween the bioreactor and the clarifier, wastewater flowed through
a level controlled weir box which maintained a constant flow to
an agitated vessel wherein coagulants could be added to enhance
settling of the biosolids. Sludge was recycled to the bioreactor
at a rate necessary to maintain the proper MLVSS concentration
and sludge age. Sludge wastage was measured daily by wasting in-
to a waste sludge receiving tank before discharge to the waste
sludge and backwash handling system. The clarified liquor flowed
through an intermediate tank into the physical-chemical treatment
system.

Physical-Chemical Treatment System

The physical-chemical treatment system consisted of a sus-
pended solids removal unit, an activated-carbon adsorption unit,
and a multi-media filtration unit. The influent to the physical-
chemical treatment system was 18.9 to 26.5 1lpm (5.0 to 7.0 gpm).

Sedimentation/Filtration--
The sedimentation/filtration unit removed suspended solids
by coagulation, sedimentation, and filtration.

This unit was a packaged commercial unit (Neptune Microfloc)
(Figure 3) consisting of an influent flow-splitting box, a rapid
mix tank, a slow-mixed flocculator tank, primary and secondary
tubular settlers, a mixed-media filter, a backwash water storage
tank, and four chemical feed tank assemblies complete with mixers
and metering pumps. Coagulating chemicals could be metered into
the rapid-mix tank along with a controlled flow of clarified bio-
effluent from the flow-splitter box. The effluent from the
flocculator flowed over a weir into the first-stage tube settler,
which contained settling tubes 5.08 centimeters (cm) (2 inches
(in)) in depth and 26.54 cm (24 in) in length. The settling tubes
were inclined at 60°. The settling tubes maintained a sludge
blanket which promoted coagulation and provided a source of
sludge for recycle to the rapid mix tank. Effluent from the
first stage flowed into the second-stage settling chamber for

9



Sedimentation/filtration unit.

Figure 3

10



final clarification. This chamber contained modules composed of
settling tubes 2.54 cm (1 in) in depth by 99.06 cm (39 in) in
length, inclined slightly to facilitate drainage of the sludge
during the backwash cycle. The second-stage tube settler efflu-
ent flowed by gravity into the mixed-media filter which removed
most of the remaining suspended solids.

The filter and second-stage settlers were backwashed, manu-
ally or automatically, based on filter head loss. The backwash
water with the accumulated solids and the wasted sludge from the
first-stage settler was pumped to the waste collection tank in
the waste sludge and backwash handling system.

Activated Carbon Adsorption Unit--

Effluent from the sedimentation/filtration unit flowed into
the carbon adsorption system, which consisted of six 40-cm (16-in)
diameter columns which were 7.6 m (25 ft) high and which had a
4.9-m (16-ft) bed depth (Figure 4). Initial testing of various
combinations of parallel and ‘series flow revealed that the best
arrangement was a three beds-in-series in an expanded upflow mode.
This arrangement allowed near maximum organic (COD) adsorption.
The three carbon columns in series had an accumulated bed depth
of 14.6 m (48 ft) which when operated at 18.9 1pm (5 gpm) through-
put corresponds to a hydraulic loading of 159 1pm/m2 (3.9 gpm/ftz)
and a total contact time of 0.59 Bed Volumes (BV)/hour (100 minutes).

All column charges were made using virgin granular carbon--
Calgon Filtrasorb 300.

Multi-Media Filtration Unit--

A commercial multi-media filter unit, purchased from Illinois
Water Treatment Co. (IWT), was used to remove any carbon fines
from the activated carbon adsorption unit effluent (Figure 5).
This unit, which operated at about 10 psig, consisted of 35.6-cm
(14-in) diameter by 76.2-cm (30-in) deep bed composed of layers
of coal, sand, and garnet. After filtration, the carbon column
effluent entered the adsorber effluent tank which acted as a surge
tank to provide an uninterrupted feed flow to the demineralization
unit as well as backwash water for the activated carbon beds and
the multi-media filter. Spent backwash water was routed to the
waste sludge and backwash collection tank.

Demineralization System

The demineralization treatment system was designed to remove
soluble compounds from the wastewater and consisted of a reverse
osmosis unit, a primary deionizer unit, and a secondary deionizer
unit.

Reverse Osmosis Unit--

The reverse osmosis (RO) unit, purchased from Universal 0Oil
Products, was designed to operate automatically in a batch mode

11



BE A B SRR T

)

Activated carbon columns

Figure 4.

12



Figure 5. Multi-media filter.



and was intended to demineralize up to 90 percent of the influent
water (Figure 6). The unit was also designed to accommodate
modules of hollow fiber, spiral wound or tubular membrane configu-
rations. The RO service pump transferred the filtered water from
the demineralization supply tank into the two-compartment RO feed
tank, from which a suction booster pumped the water through a
10-micron cartridge filter into the suction of the RO cycle pump.
This suction booster-filter step insured an adequate water supply
to the RO feed pump, thus preventing pump cavitation, plus it
protected the membranes from most solids that passed through the
multi-media filter. The RO system was equipped with in-line acid
addition, and pH, flow, temperature, and permeate conductivity
monitors. Automatic alarm and shutdown were provided for low
flow, high temperature, high pH, and high permeate conductivity.

Tubular and spiral wound modules were used during the test
period.

Tubular membrane configuration--The UOP OSMOTIK module uti-
lized a filament-wound fiberglass tube, each tube containing an
integrally formed 520 type cellulose acetate membrane on the inner
surface. The 18-tube module had a membrane surface of 16.7 ft<.
These tubes, which were each 88 in in length, were contained with-
in a hexagonal shroud or module, and were arranged for series flow
by means of molded heads. A rod was positioned axially through"
each module to hold the assembly in place. A volume displace-
ment rod was installed in each tube to reduce solids deposition
and fouling of the membrane surface. The membrane unit consisted
of one stage of 52 modules arranged in 13 parallel rows of 4
modules in series per row. The wastewater passed through each
row of modules, being concentrated in each as it flowed back to
the RO feed tank for recycle until the batch was complete. The
permeate was collected in the shrouds and flowed into the RO unit

product tank.

Spiral-wound membrane configuration--Membranes of cellulose
acetate or poly(ether)amide, cast directly on a support sheet,
enclosed a product water channel material which was attached to
a perforated PVC permeate tube. The other three edges of this
laminate were sealed with a waterproof cement. A mesh spacer
which provided a uniform flow channel across the membrane was
placed on this laminate, and the assembly was wound in a spiral
around the perforated rod. Each module contained approximately
80 ft2 of membrane surface. Three such modules, equipped with
peripheral brine seals, were connected in series and slipped into
a 10.2-cm (4-in) phenolic-lined steel pipe, which acted as a
pressure vessel. The unit consisted of two of these assemblies

connected in series.

During operation, feedwater entered the upstream end of the
first vessel and flowed axially through the first module. Some
purified water flowed through the membrane, down the pcrous

14



St

Figure 6.

Reverse osmosis unit.



backing and into the central permeate tube. Brine passed through
each module, in series, becoming more concentrated as permeate was
removed. The brine flowed back to the RO feed and recycled until
the batch was completed. The permeate from each module flowed
through the central tube and out of the pressure vessel. Perme-
ate from both pressure vessels combined to form the RO product

water.

Primary Deionizer--
The primary deionizer was a pre-—-assembled unit purchased

from Illinois Water Treatment Co. (Figure 7). The unit consisted
of a 41-cm (16-in) by 183-cm (72-in) resin container, complete
with all valves, piping, and controls for completely automatic
operation and regeneration. The resin bed contained 0.20 m

(7.0 ft3) of weak-base anion resin intended to remove the residu-
al organics which might foul the resins in the following secondary
deionizer unit. The weak-base resin also removed the strong an-
ions. Effluent from the primary deionizer was accumulated in an
intermediate (fiberglass) storage tank which supplied feed for
the secondary deionizer as well as regeneration cycle rinse water
for the primary deionizer.

The resin bed was regenerated with a weak caustic solution
which was discharged to the sewer.

Secondary Deionizer--
The secondary deionizer was also a pre-assembled package

unit purchased from IWT and similarly equipped for automatic op-
eration and regeneration (Figure 8). The exchanger was a 20-in
by 72-in vessel contain%ng 0.07 m3 (2.4 ft3) of strong-acid
cation resin and 0.14 m” (4.8 ft3) of strong-base anion resin.
This mixed-bed treated 5.7 1lpm (1.5 gpm) of water from the inter-
mediate storage tank for removal of the remaining total dissolved
salts. The demineralized water then flowed to a 7,570 1 (2,000
gal) fiberglass storage tank for use as boiler feedwater, dilu-
tion water, and deionizer regeneration cycle rinse water.

When the dissolved-salt concentration in the effluent from
this mixed-bed unit reached the maximum permissible conductivity,
the ion exchanger units were regenerated by an automated backwash,
regenerant, and rinse cycle, and then were air mixed prior to re-
turning the unit to service. The cation resin was regenerated
with sulfuric acid, and the anion resin was regenerated with
caustic simultaneously. The water from the backwash and rinse
cycles was also sewered.

Waste Sludge and Backwash Handling

This system consisted of a series of collection tanks and a
clarifier for handling the waste sludge and backwash streams from
the biological and physical-chemical treatment systems. Waste

16



LT

Figure 7.

Ion-exchange columns showing weak-base anion column (A)
and mixed bed column (B). Fiberglass tank in background
(C) stored the renovated water to be fed to the boiler.



sludge from the biosystem clarifier and the sedimentation/filtra-
tion unit, plus spent backwash water from the sedimentation/
filtration unit, carbon columns and the multi-media filter were
piped to a 9,463-1 (2,500-gal) tank where coagulants could be
added and blended. The wastewater then flowed by gravity to the
center well of a 3.7-m (12-ft) diameter clarifier (Figure 8).
Clarified effluent flowed by gravity from the clarifier to a
2,271-1 (600-gal) tank, from which, depending upon the quality,
the clarified water was recycled to the bioreactor, the micro-
solids removal unit or discharged to the sewer for ultimate dis-
posal. Sludge from the clarifier was transferred to a 379-1
(100-gal) tank for measurement before disposal.

OPERATION OF EXPERIMENTAL FACILITIES

The wastewater renovation pilot facilities were operated on
a continuous flow basis receiving pH adjusted, clarified, and
equalized wastewater from existing primary treatment facilities.
Primary treatment consisted of neutralization, clarification, and
24-hr equalization. Wastewater was pumped continuously from the
equalization basin discharge pump to the pilot plant at the rate
of 7.5 gpm.

The pilot activated sludge facility was constructed based
on a very conservative design to produce the best possible
secondary effluent available from a biological facility. Since
the pilot activated sludge facility was already considered best
available technology for BOD removal, it was not a part of the
studies covered under the grant. Its operation and performance
are, therefore, discussed only briefly. Primary emphasis of these
studies was on tertiary treatment technology.

The pilot facilities were operated, maintained, and super-
vised by UCCI plant personnel with technical assistance from a
research and development technician on site. Routine wastewater
analyses required for daily operational changes were performed
by the shift operators. All analytical analyses on routine
samples were conducted by plant laboratory personnel.

Activated Sludge

Average operating conditions over the entire study for the
activated sludge system are summarized in Table 1.

18



Figure 8.

Waste sludge and backwash handling system showing waste
collection tank with mixer (A) and 12-ft-diameter
clarifier (B).



TABLE 1. AVERAGE OPERATING CONDITIONS FOR
ACTIVATED SLUDGE PILOT FACILITY

Reactor pH 8.15
Reactor temperature 31-34°C (88-93°F)
Retention time 7.58 days

Mixed liquor suspended solids (MLVSS) 2,140 mg/1

Mixed liquor volatile suspended 1,883 mg/1
solids (MLVSS)
Recycle suspended solids (RSS) 16,000 mg/1
Clarifier overflow rate 100 gpd/ft2
Sludge age 55 days
F/M applied 0.18 1b BOD/day/1b MLVSS
Basin dissolved oxygen 2.0 to 4.0 mg/1

As a routine procedure whenever an inlet total organic car-
bon (TOC) greater than 5,000 mg/l, or phenol greater than 200
mg/1l was indicated, flow was diverted to the panic pond. Normally,
these high peaks lasted only a short time and as the concentration
dropped below these levels, normal flow through equalization was
resumed. Wastewater collected in the panic pond was then slowly
bled back into the equalization basin.

Polyelectrolytes or coagulants were not added to the
secondary clarifier, though facilities to do so were available.
The very conservative size of the clarifier and already good
settling characteristics of the mixed liquor did not warrant the
addition of these flocculant aids. Sludge was recycled and
wasted continuously from the clarifier underflow to maintain a

sludge age of 50 days.

Bio-treated and clarified wastewater was then used as feed
to the subsequent tertiary treatment facilities.

Sedimentation/Filtration Unit

This unit processed 22.7 to 26.5 1lpm (6.0 to 7.0 gpm) of
clarified bio-effluent for the removal of suspended solids. Poly-
electrolytes and coagulants were not used throughout the study as
a result of lower solids loading than expected and satisfactory
clarification and filtration without the use of these chemicals.

20



The unit received flow continuously. Solids were removed
intermittently from the bottom of the primary and secondary
settling tubes during filter backwash. The multl media filter.
operating at a hydraulic loading of 142.5 1pm/m (3.5 gpm/ft2)
was backwashed, automatically or manually, when the filter
effluent pump suction exceeded 10 inches mercury vacuum. Back-
wash frequency was approximately once per shift at 45.4 lpm
(12 gpm) for 8 minutes.

Effluent from the sedimentation/filtration unit was
collected in the carbon adsorption feed tank. This tank had a
continuous overflow to insure variable feed to the carbon columns.

Activated Carbon Adsorbers

Three beds in series were operated in an expanded upflow
mode. S adsorbers received flow continuously at 18.9 1pm/m
(5 gpm/ft4). Carbon contact time through the three-bed sequence
was 100 minutes (0.59 BV/hr overall).

The operating sequence for this three-bed series adsorption
system was as follows: Three beds were placed on-line in series
operation after being charged with virgin carbon. Feed and
effluent COD for each column were monitored closely on 24-hour
composite samples. At the point when the effluent from the
last column in series exceeded some maximum acceptable level
(arbitrarily chosen in this case to be the 60 percent COD
rejection level), the lead column was taken off line for regen-
eration--the second and third columns were advanced to the lead
and second position, and a fresh column, charged with virgin
carbon,was placed in the terminal pos1t10n These columns were
kept on-line until the minimum acceptable COD removal (60 percent)
was again reached. At this time the lead column was removed, and
the process was repeated. A total of 6 carbon beds were exhausted
in these studies.

Throughout these studies virgin carbon was used for all
column charges. Exhausted carbon was regenerated in vendor's
laboratories and analyzed for comparison to virgin carbon.

When the pressure drop across any column exceeded 20 psig,
the column was backwashed for about 15 minutes at 45.4 lpm
(12 gpm) to remove the accumulated solids. Backwash water was
[...]
Limit) 9/22 10/4 10/9 10/16 10/22 10/24 Avg Avg 9/18 10/14 10/23 Avg 9/18 10/15 10/23 AVE
Membrane CA CA PA PA PA PA
% Recovery 80 80 80 80 80 80 80 80
pH 7.3 7.2 8.3 8.2 8.8 8.6 7.2 8.5 11.7 12.2 12,2 12.0 - 11.3 1.6 6.5
CcoD - - 181 145 130 155 - 152 - 48 100 74 - 37 25 31
T8S 28 43 47 33 24 55 36 40 22 44 32 33 - 81 38 60
TDS 11164 14848 15772 12566 19743 13493 13006 18645 13325 18392 , 9528 13748 - 15498 17003 16250
Ca 77 132 150 128 108 130 105 124 24 144 114 117 174 130 108 137
Li (1.0) Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil
Mg 35 26 38 18.5 15.5 23.5 31 25 0.1 0.8 0.7 0.5 3.8 6.1 3.5 4.5
K 3.0 4.5 6.1 1.9 10.5 3.8 3.8 5.5 10.0 1.9 1.8 4.5 2.6 2.4 1.8 2.3
Na 3650 4860 5250 3780 3687 5250 4255 4491 8060 6330 4213 6201 3200 4268 3625 3697
cd (1.0) Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil Nil
Croy 0.1 Nil Nil Nil Nil 0.1 <0.1 <0.1 0.1 Nil Nil <0.1 0.1 N1l 0.2 <0.1
Cu 0.2 0.1 Nil Nil 0.1 0.2 0.15 <0.1 0.1 Nil Nil <0.1 0.1 Nil 0.1 <0.1
Fe 4.0 1.5 0.4 0.2 0.3 0.2 2.7 0.2 1.7 4.5 5.7 4.0 6.9 11.7 15.6 11.4
Mn 0.1 0.1 Nil Nil Nil Nil 0.1 Nil Nil Nil Nil Nil 0.1 0.1 Nil <0.1
Al -— 2.3 3.1 2.1 6.0 3.5 2.3 3.7 - 1.1 1.5 1.3 - 1.8 0.9 -
Ni 0.2 0.1 Nil Nil 0.1 - 0.1 Nil 0.3 Nil Nil <0.1 0.3 Nil 0.1 <0.1
Zn 0.4 0.2 0.5 0.1 - - 0.3 0.2 0.1 0.1 Nil <0.1 0.3 0.4 - 0.3
Hg (0.05) - Nil - - Nil - Nil Nil - - - - - - - -
As (0.1) - Nil - - Nil - Nil Nil - - -- - - - -- -
8109 -— 2.3 4.2 3.5 3.5 3.6 2.3 3.4 -- 1,0 1.0 1.0 - 4.1 3.0 3.6




At costal locations, an obvious method of disposal is
through a seawater outfall. The dangers of high salt concen-~
trations on the land are avoided and the effects of the brine
discharge are minimal and localized as a result of re-dilution
effects of runoff and river inflows. It is very possible to
design an outfall system with the proper choice of diffuser
that will control the initial dilution of the effluent to meet
a predetermined acceptable level and thus minimize or avoid
environmental problems.

Alternate methods of brine disposal include: solar evapor-
ating ponds, deep-well injection, and concentration/mechanical
drying followed by landfill of solids. Typical costs of
disposal of waste brines using the various methods range from
$1.00 to $10.00 per 1000 gallons of brine (5,6). At a given
location, the geological and meterological conditions will
determine which disposal method is most economical. For coastal
locations, dispersion in an ocean outfall appears to be most
economical. For inland facilities, solar evaporation offers an
environmentally acceptable and economically reasonable disposal
method--provided the evaporation rate exceeds the precipitation
rate (primarily southwestern U.S.). For deep-well disposal
suitable underground formations must exist, which is not the
case in many areas. Mechanical drying requires high energy
consumption and as a result has a very high cost (7,8,9).

Specific Organic Analyses-—-

Analyses for specific organic compounds were made on
samples of wastewaters from the pilot-plant. The samples in-
cluded: (1) sedimentation/filtration effluent, (2) carbon
column effluent, (3) reverse osmosis effluent and (4) ion-
exchange column effluent. Specific compound identification
and quantification were made using a direct-inject gas chroma-
tographic (GC) procedure which gave a limit of detection of
~1 mg/1l. Additional specific compounds present in lower
concentrations (parts per billion range) were identified but not
quantified by a concentrating procedure followed by a gas chro-
matographic/mass spectrometric analyses.

Direct-inject GC analyses--The results of the direct-inject
GC analyses are shown in Table 14. The direct-inject GC study
included analyses for so-called '"volatile" organics and gly-
cols. The "volatile" materials are organics detectable by GC
and include such compounds as ketones, esters, alcohols, aro-
matics and organic acids. Most of these compounds were detected
using a 6.1-m (20-ft) column packed with CARBOWAX 20M on Chromo-
sorb W; organic acids, however, required a column packed with
Porapac Q which had been pre-treated with phosphoric acid.
Glycols were analyzed by preparing a trimethylsilyl derivative
followed by GC determination. These procedures are described

in Appendix A.

56



LS

TABLE 14. SPECIFIC COMPOUNDS ANALYSES - DIRECT-INJECT

Sedimentation/
Filtration
(a) Carbon Column RO Ion Exchange
Compound Effluent, mg/1 Effluent, mg/1 Effluent, mg/1 Effluent, mg/1
Acetone <1 - - -
Methyl ethyl ketone <1 - - -
Toluene . 5 - - -
Isobutanol -1l - - -
Ethyl benzene <1 - - -
n-Butanol -1 - - -
Cumene <1 - - -
Styrene <1 - - -
Acetophonone bS] - - -
Naphthalene -1 - - -
Phenol <1 - - -
Acetic acid 44 24 (b) -
Propionic acid 42 8 -
Isobutyric acid 2 2 -
Butyric acid 13 5 -
Ethylene glycol 12 5 (b) trace
Propylene glycol - - -
Diethylene glycol 3 - -
Ethoxytriglycol - - -
Triethylene glycol 5 - -

(a)

(b)

Materials indicated at <1 mg/l were present in the biological feed but below
quantifiable levels in the effluent.

RO effluent not analyzed for organic acids or glycols.



In the analyses, twenty specific compounds were identified
and quantified in the feed to the biological system. In gen-
eral, the major components were glycols, organic acids,
alcohols, ketones and aromatic products of the olefins opera-
tion. All of these compounds were reduced significantly or not
detected in the biological effluent (sedimentation/filtration
effluent) indicating excellent removal of these specific com-
pounds,by biological treatment.

Specific compounds were not detected by direct-inject GC
using the CARBOWAX 20M column in samples of the carbon column
effluent, RO effluent and ion-exchange effluent. These results
indicate that if such specific compounds were present, they
were in concentrations less than the detectable limits of the
method (< 1 mg/l). Using the acid~treated Porapac Q column,
small amounts of organic acids were found in the carbon column
effluent but were not detected in the ion-exchange effluent,
probably having been adsorbed in the weakly-basic ion-exchange
bed. A small amount of ethylene glycol was indicated in the
carbon column effluent with only a trace (< 1 mg/l) being found
in the ion-~exchange effluent. These results show that specific
compounds, if present in the ion-exchange effluent, are in parts
per billion concentrations and not detectable by direct-inject

GC analyses.

Additional specific compound identification~-Additional
specific compounds were identified by concentrating the con-
tained organics in the samples followed by GC-mass spectrometer
identification. The analyses were made to identify compounds
present in very low concentrations and not detected in the
direct-inject GC procedures. These specific compounds were not
quantified because of the relatively large amount of work in-
volved. The concentrating procedure employed methylene chloride
in several extractions and is described in Appendix A. The
contained organics in the samples were concentrated at least a
thousand-fold in the operation and thus were contained in the
starting water samples in the parts per billion range or less.
Organic acids would be detected in the procedure; glycols
probably would not.

Seven additional specific compounds were identified
in the effluent from the biological system (sedimenta-
tion/filtration effluent). These compounds as well as those
detected in the carbon column effluent, RO effluent and ion-
exchange effluent are listed in Table 15. Toluene was found in
the carbon column effluent but not in the preceding sedimenta-
tion/filtration unit effluent. Both the RO and ion-exchange
2ffluents contained only formamide, xylene and ethyl benzene.
The presence of formamide probably resulted from the use of
formaldehyde in the RO membrane cleaning solution for the con-
trol of bacterial growth.

58



TABLE 15. ADDITIONAL SPECIFIC COMPOUNDS DETECTED
IN PONCE WATER REUSE SAMPLES(?)

6S

Xylene
Styrene
C, ~H, ,aromatic

10714

Methyl styrene

C10%20

Ethyl benzene

Xylene

Ethyl benzene

Sedimentation/Filtration Carbon Column RO Ion Exchange
Effluent Effluent Effluent Column Effluent
Acetone Acetone Formamide Formamide
Ethyl benzene Toluene Xylene Xylene

Ethyl benzene

(a)

These compounds contained in ppb range or less.



After treatment with activated carbon, no specific
compounds were detected by direct injection in the GC analysis
using the CARBOWAX 20M column. After complete treatment through
the renovation facilities, the resulting water for feed to the
pilot boiler contained only trace amounts (ppb) of formamide,
Xxylene, ethyl benzene and ethylene glycol.

INVESTMENT COST AND OPERATING EXPENSE FOR FULL-SCALE FACILITIES

This section presents estimates of fixed investment and
operating expenses for a full-scale tertiary treatment system,
very similar to the pilot-plant, which could produce renovated
wastewater suitable primarily for boiler feedwater. Because
of the very unique characteristics of each chemical plant's
wastewater these economic data should not be construed to re-
flect cost and expenses from an optimum-designed wastewater
renovation facility suited for petrochemical plants in general,
but rather as a basis from which reasonable economic data can
be extrapolated for specific situations.

These data were developed by the Cost Estimating Section
of UCC's Engineering Department and approach the quality of
estimates used for major capital budget requests. Two design
cases were estimated having wastewater flow as their only dif-
ference. This hypothetical facility shown in a conceptual
layout in Figure 20 is proposed for UCCI's organic chemical
manufacturing complex near Ponce, Puerto Rico.

The following general specifications and assumptions were
the basis for developing these costs and expenses:

® The influent to the tertiary treatment facility
is UCCI plant's wastewater after primary and
secondary (activated sludge) treatment. Two
design cases will be considered: Case A-=5.7
m3/min (1500 gpm) and Case B--11.4 m3/min
(3,000 gpm). The renovated water is to be used
as boiler feedwater for 1100 psig, 750°F steam.
Average water recovery is 67 percent.

® All backup and support facilities such as
electrical power, steam, instrument air,
roadways, etc., are available at the tertiary
treatment facility battery limits and no
additional general facilities are required.
Also assume that waste sludge and brine dis-
posal facilities are existing and no additional
costs or expenses will be incurred.

60



19

gf// Battery Limits

Solids

Contact
Clarifiers

Mixed Media
Gravity
Filters

O-

O

Activated Carbon

O

Regeneration System

O
O O OO

Activated Carbon

O O O O

Adsorption Columns

ONONONG)
O O O O

sh Recqvery System

Scale: 1 inch = LO feet

Mixed Media

Reverse Osmosis
System end
Control Building

O O
O O

Ion Exchange System

O

O
O

@)
O

O O

—

Figure 20. Conceptual layout, 5.7 m3/min. (1500 gpm) nominal flow case - Case A




e Fixed investment costs are based upon fourth
quarter 1978 mechanical completion. Direct
and period operating expenses are 1979
dollars that do not include depreciation.

No credit is taken for any tertiary treatment
investment cost or operating expenses that
might be required as a result of more
stringent effluent guidelines resulting in
some part or all of the tertiary treatment
effluent being disposed of in‘'some receiving
body of water.

Process Description

With the exception of the sedimentation/filtration unit
the estimated full-scale facility's process and equipment very
closely parallel that of the pilot-plant. 1In the early phases
of the experimental program it became apparent that the bio-
logical system's residual suspended solids were readily removed
in the sedimentation/filtration step, thus a more conventional
reactor clarifier was used for solids removal in this full-scale

projection.

The clarified secondary effluent would flow into two solids
contact clarifiers where polyelectrolyte would be added. This
clarifier overflow would flow by gravity through three multi-
media filters operated in parallel. The filtered water would
be pumped from a clearwell into the activated carbon adsorption
columns arranged in four parallel lines of three adsorbers in
series with one standby adsorber. Spent activated carbon would
be regenerated on site in a multiple-hearth furnace. Carbon
column effluent would be filtered in two parallel multi-media
pressure filters and pumped to a reverse osmosis system. De-
mineralization of the reverse osmosis permeate would be
completed by ion exchange. Portions of the ion exchange regen-
eration cycle rinse water would be recycled to the reverse
osmosis system. Spent backwash from the gravity filters, pres-
sure filters and carbon columns, flows to a flocculation tank
where a polyelectrolyte would be added. The flocculated back-
wash would then be clarified and recycled to the secondary

treatment system,

Due to equipment limitations, direct scaleup from pilot-
scale to full-scale is not always poss1b1e A water balance
estimated for a wastewater flow of 5.7 m3/min (1500 gpm) based
upon pilot-scale experience and sizing of full-scale facilities
indicates a maximum achievable water recovery of 67 percent
(Figure 21). The remaining water is contained in waste sludge
and brines that would require disposal. Approximately the same
percent of water recovery would be realized through a system
treating 11.4 m 3/min (3000 gpm). Higher waste loads or more

62



€9

Brine to Disposal

Figure 21.

1 Flow Case

Wastegater renovation plant schematic diagram.
5.7 m”/min (1500 gpm) Noming
Average flow rates are in m”/min. (gal./min)

——————
] | s .
i ot olids . Activated
5.68 (1500) s gﬁiiiéﬁfy ?.23 (1647) | Contact [.15 (1626) Hatel- 5.84_(1544)] " Carbon
1| Treatment Clarifiers Gravity Columns
| System Filters
| A |
0.55 (1L47) 0.08{ S1udge 0.31})Backwash
(21) (82)
Activated
Coagulation: \ Carbon
and ' 7 Regeneration]
Clarificatio 0.60 Backwash System
o. L) .
13 (33) 0.0 (12) & 0.18 (48) lo-29 17)
Sludge to Disposal
3.83 (1011) Ion k.30 (1136)] Reverse M;i;;;
Product Water to Reuse Egcgzige Ogmgiiz 5.55 Pressure
(67% Recovery) 4 yst (1467) Filters
1.72 (456) ¢ 0-29 (1) & 1.43 (379)

5-8h
1544

v




variable streams would significantly affect the water balance,
yielding decreased water recoveries, due to increased sludge/
brine residues. Water recovery is strongly dependent upon the
blowdown, regeneration, backwash and cleaning requirements of
each unit operation. Because these streams are unavoidable,
complete water reuse becomes increasingly more difficult to
achieve with higher qualities of water required for reuse.

How the projected full-scale wastewater renovation facili-
ties were sized, along with differences from the pilot facili-
ties tested is summarized in Appendix C. References 10 through
20+1isted in the Bibliography were utilized for the sizing and
cost estimation of full-scale facilities.

Summary of Economics

Fixed investment and annual operating costs for each treat-
ment step are broken down in Table 16. Total costs and mis-
cellaneous usage rates for the full-scale facilities are
summarized in Table 17.

The total annualized cost of producing water of boiler feed-~
water quality through this tertiary renovation sequence would be
approximately $2.00/m3 ($7.50/1000 gallons) in 1978. This does
not include any primary or secondary treatment costs; nor does
it include facilities for the handling and disposal of waste
brines and sludges. The disposal of these waste streams is
expected to be high with little to no additi onal water recovered.

Carbon adsorption and carbon regeneration facilities make
up approximately 35 percent of the total fixed investment and
greater than 30 percent of the total annual operating expense.
Reverse osmosis accounts for an additional 25 percent of the
total fixed investment and 30 percent of the annual operating
expense. A water reuse facility using these treatment steps
will require reductions in the cost of carbon adsorption and/or.
reverse osmosis to significantly improve the sequences' cost
effectiveness. Lesser quality waters for use in low pressure
steam systems or as cycle cooling-water can be obtained at
significantly lower cost.

64



g9

TABLE

CASE A:
CASE B:

16.

THOUSANDS OF DOLLARS

Plant Influent Rate; 5.7 na/uin (1,500 gpm)

INVESTMENT AND OPERATING COST SUMMARY

Plant Influent Rate; 14.4 m’/min_ (3,000 gpm)

Suspended Solids

Activated Carbon

Carbon
Regeneration

Cagse A Case B

Removal

Fixed Investment Came A Case B Case A Case B
Material and Equipment 694 966 1813 3195
Construction Labor 380 471 459 813
Construction Overhead ‘% 331 413 o1 727
Engineering and Startup 476 828 910 1608
Contingencles 470 819 898 1583
Total Fixed Investment 2381 3086 4491 7925
Annual Operating Costs
Utilities 4 8 21 44
Chemical Flocculant 86 172 - -
Purnace Fuel - - - -
Material Replacement - - - -
Operating Labor 30 30 30 30
Maintenance 143 189 274 483
Plant Overhead 47 80 a0 29
Total Annual Operating 310 477 3458 586

Cost

s 1013
12¢ 134
ns s
100 424
38 _419

1975 2095

10 17

] L5
78 157
122 122
121 128
95 14
464 636

Pressure
Filtration

423
150
133
239

236
1181

80

30
72

43

226

Case A Case B

8713
253
a23
3980

385

1924

Case

2293
140
143
873

863

4312

190(1)
102
49
263
131

738

Reverse Osmosia

Case

4487
234
236

1667

1848

8230

380 (1)
204 (3)
49
502
244

1378

Jon Exchange

e A Case B L
1439 2249 140
250 386 111
238 353 86
649 1013 118
641 1000 116
3207 3001 581
80 (1) 1601 1
- - 14
49 49 -
196 305 35
30 80 _8
378 594 56

Backwash Recovery

Be

103
153
132
162
160

800

Total

7,743 12,745
1,614 2,424
1,457 2,199
3,665 5,889
3,619 5,814
18,098 29,071
307 610
180 358

38 7

180 361
310 310
1,104 1,773
392 659
2,511 4,142

(23] Includes cost of utilities plus chemicals.

(D Carbon replacement,
S Membrane replacement.

(4 Includes supervision, purchasing, accounting, warehousing, material control, temporary buildings and other indirect costs.

Contingencies:

25% of engineering, equipment, and construction cost.



99

TABLE 17. TOTAL COSTS OF WASTEWATER RENOVATION FACILITIES

Case A Case B
Plant Influent Flow, m3/min (gpm) 5.7 (1500) 11.4 (3000)
Boiler Feedwater Production, 3 /min (gpm) 3.8 {1010) 7.6 (2020)
Percent Water Recovery 66.7 66.7
Fixed Investment $18,100,000 $29,100,000
Annual Operating Costs $2,500,000 $4,100,000

Product Cost(l), $/m3 ($/1000 gal.)

Miscellaneous Production and Usage Rates

Additional Operators Required
Plant Area, m® (ft2)

Utilities Usage:
Flectricity, KWH/yr.
Low-pressure st?aT kg/yr (MM 1bs/yr)
Instrument Air n3/yr (MM f£t3/yr)

Waste brine production, m3/day (gpd)
Waste sludge production, (3) m3/day (gpd)

$2.00 ($7.50)

13
7,300 (78,000)

7,700,000
850,000 (1.9)
425,000 (15)

2Lh8 (662,400)
187 (L7,500)

$1.60 ($6.05)

13
10,800 (116,000)

15,000,000
1,700,000 (3.7)
425,000 (15)

4896 (1,324,800)
374 (95,000)

(1) Based upon depreciation of fixed investment at 8 percent per year.

(2) Volume at 1 atmosphere pressure and 21°C.

(3) Based upon 0.5 percent solids.



SECTION 5

BOILER TEST LOOP

GENERAL FACILITY DESCRIPTION

The boiler test loop was designed by Betz Environmental
Engineers, Inc. The carbon steel test boiler was similar to the
research boilers built and operated by Betz Laboratories in their
product evaluation studies. The entire boiler test loop was a
skid-mounted package consisting of feed pumps, chemical addition
facilities, deaerating heater, boiler, superheater, steam con-
densers, and sample coolers.

The boiler configuration and supporting facilities are
illustrated in Figures 22, 23, and 24. Photographs of the boiler
control panel and configuration of the boiler drums are shown in
Figures 25 and 26, respectively.

Demineralized water from the boiler feedwater storage tank
was pumped into the steam-heated deaerator where the bulk of the
dissolved oxygen was driven off by heating the water to satura-
tion. Hydrazine to remove the remaining oxygen and internal
hoiler water treatment chemicals to prevent scaling and fouling